



Head Office Address: SCO-40, First Floor, Sector-11, Panchkula, 134109, Haryana, India

Manufacturing Unit: Medisys Biotech Pvt Ltd Village – Moginand (Kala Amb) Tehsil -Nahan District – Sirmour – HP (173030)

Email Id: info@medisysbiotech.in, Contact Details: 9888050868

CATEGORY ANTIHYPERTENSIVE

SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	AAMIN - L	AMLODIPINE BESYLATE IP 5MG + LISNAPRIL 5MG	10X10	760.00	BLISTER	TAB
2	AAMIN - 5	AMLODIPINE BESYLATE IP 5MG	10X10	240.00	ALU-ALU	TAB
3	AAMIN A	AMLODIPINE BESYLATE IP 5MG + ATENOLOL IP 50MG	10X10	490.00	ALU-ALU	TAB
4	DILTARA-30	DILTIAZEM HYDROCHLORIDE IP 30MG	10X10	240.00	BLISTER	TAB
5	Medilos-H	LOSARTAN POTASSIUM IP 50 MG + HYDROCHLOROTHIAZIDE IP 12.5 MG	10X10	500.00	BLISTER	TAB
6	TEL AAMIN	TELMISARTAN IP 40 MG + AMLODIPINE BESYLATE IP 5MG	10X10	1090.00	ALU-ALU	TAB
7	TELDOSE 40	TELMISARTAN IP 40MG	10X10	650.00	BLISTER	TAB

CATEGORY ANALGESIC & ANTIPYRETIC

SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	ACEDRUG SP	ACECLOFENAC IP 100MG + PARACETAMOL IP 325MG + SERRATIOPEPTIDASE IP 15 MG	10X10	850.00	BLISTER	TAB
2	ACEDRUG P	ACECLOFENAC IP 100MG + PARACETAMOL IP 325MG	10X10	630.00	BLISTER	TAB
5	DIVOREL-DASE	DICLOFENAC SODIUM IP 75MG + SERRATIOPEPTIDASE IP 15MG	10X10	500.00	BLISTER	TAB
6	DIVOREL-50	DICLOFENAC SODIUM IP 50MG	10X25	462.50	BLISTER	TAB

7	Esulide 100 DT	NIMESULIDE BP 100 MG	10X20	786.00	BLISTER	TAB
8	Esulide Plus	NIMESULIDE BP 100 MG + PARACETAMOL IP 325MG	10X20	900.00	BLISTER	TAB
9	LeCOSTA	MONTELUKAST SODIUM IP 10 MG + LEVOCETRIZINE DIHYDROCHLORIDE IP 5MG	10X10	1050.00	ALU-ALU	TAB
10	Trade-P	TRAMADOL HYDROCHLORIDE IP 37.5 MG + PARACETAMOL IP 325MG	10X10	690.00	BLISTER	TAB
11	DIVOREL*SP	DICLOFENAC POTASSIUM BP 50MG + PARACETAMOL IP 325MG + SERRATIOPEPTIDASE IP 10 MG	10X10	750.00	BLISTER	TAB
12	DIVOREL-Cr*	DICLOFENAC SODIUM IP 100MG	10X10	700.00	BLISTER	CAP

CATEGORY ANTIALLERGIC

SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	CET 5	LEVOCETRIZINE DIHYDROCHLORIDE IP 5MG	10X10	300	BLISTER	TAB
2	CET-10	CETRIZINE DIHYDROCHLORIDE IP 10MG	10X10	169	BLISTER	TAB
3	CET - A	CETRIZINE DIHYDROCHLORIDE IP 5MG + AMBROXOL HYDROCHLORIDE IP 60 MG	10X10	450	BLISTER	TAB
4	CET PLUS GOLD	CETRIZINE HYDROCHLORIDE IP 5MG + PHENYLPERINE HYDROCHLORIDE IP 10 MG + PARACETAMOL IP 500MG	10X20	1180.00	BLISTER	TAB
3	CET PLUS	CETRIZINE DIHYDROCHLORIDE IP 5MG + PHENYLPERINE HYDROCHLORIDE IP 5 MG + PARACETAMOL IP 325MG	10X20	1050.00	BLISTER	TAB

CATEGORY ANTIBIOTIC

SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	AZOMYCIN 250	AZITHROMYCIN DIHYDRATE IP 250MG	3X10	450.00	ALU-ALU	TAB
2	AZOMYCIN 500	AZITHROMYCIN DIHYDRATE IP 500MG	3X10	900.00	ALU-ALU	TAB
3	Cifrodis TZ	CIFPROXLOXACIN 500MG + TINIDAZOLE 600MG	10X10		Blister	TAB
4	OFF-200	OFLOXACIN IP 200MG	10X10	600.00	BLISTER	TAB
5	OFF - N - ON	OFLOXACIN IP 200MG + ORNIDAZOLE IP 500MG	10X10	900.00	BLISTER	TAB
6	Zoomcef-100	CEFIXIME IP 100MG	10X10	870.00	ALU-ALU	TAB

7	Zoomcef 200	CEFIXIME IP 200MG	10X10	1190.00	ALU-ALU	TAB
CATEGORY ANTIDIABETIC						
SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	ELMET-G	GLICAZIDE IP 80MG + METFORMIN HYDROCHLORIDE IP 500MG	10X10	900	BLISTER	TAB
CATEGORY ANTIULCER						
SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	Medipan 40	PANTOPRAZOLE SODIUM IP 40MG	10X10	550	BLISTER	TAB
2	OPRIDE	ITOPRIDE HYDROCHLORIDE IP 50MG	10X10	783	BLISTER	TAB
3	Rubber-20	RABEPRAZOLE SODIUM IP 20MG	10X10	550	BLISTER	TAB
4	Medipan DSR	PANTOPRAZOLE SODIUM IP 40MG + DOMPERIDONE IP 30MG	10X10	900	ALU-ALU	CAP
5	Omcar-20	OMEPERAZOLE IP 20MG	10X10	310	BLISTER	CAP
6	Omcar-40	OMEPERAZOLE IP 40MG	10X10	610	BLISTER	CAP
7	Omcar-D	OMEPERAZOLE IP 10MG + DOMPERIDONE IP 10MG	10X10	600	BLISTER	CAP
8	ESMOMED - D	ESOMEPERAZOLE IP 40MG + DOMPERIDONE IP 30MG	10X10		ALU-ALU	TAB
9	Rubber Dsr	RABEPRAZOLE SODIUM IP 20MG + DOMPERIDONE IP 30MG	10X10	900	ALU-ALU	CAP
10	Rubber IT	RABEPRAZOLE SODIUM IP 20MG + ITOPRIDE HYDROCHLORIDE 150MG	10X10		ALU-ALU	CAP
11	Rubber Ls	RABEPRAZOLE SODIUM IP 20MG + LEVOSULPRIDE IP 75MG	10X10	1400	ALU-ALU	CAP
CATEGORY SEDATIVE						
SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	ProXanti	ALPRAZOLAM IP 0.25MG + PROPRANOLOL HYDROCHLORIDE IP 20MG	20X10	800	BLISTER	TAB
2	SerXanti	SERTALINE HYDROCHLORIDE IP 50MG + ALPRAZOLAM IP 0.25MG	10X10	600	BLISTER	TAB
3	XANTI 0.25	ALPRAZOLAM IP 0.25MG	25X10	270	BLISTER	TAB
4	XANTI 0.50	ALPRAZOLAM IP 0.50MG	25X10	550	BLISTER	TAB
CATEGORY ANTI CHOLESTROL (BAD)						

SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	MED ROS 10	ROSUVASTASTIN IP 10MG	10X10		ALU-ALU	TAB
2	MED ROS 20	ROSUVASTASTIN IP 20MG	10X10		ALU-ALU	TAB
CATEGORY VITAMINS & MINERALS						
SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	IRONA 100	FERROUS ASCORBATE IP 100 MG, FOLIC ACID IP 1.5 MG, ZINC SULPHATE MONOHYDRATE 22.5 MG,	10X10	990.00	BLISTER	TAB
2	IRONA GOLD	FERROUS ASCORBATE 100 MG, FOLIC ACID 1.5 MG, ZINC SULPHATE MONOHYDRATE 22.5 MG,	10X10	1100.00	BLISTER	TAB
3	Neuropat-NV	METHYLCOBALAMIN IP 500MCG + VITAMIN B1 IP 5MG + VITAMIN B2 IP 5MG+ VITAMIN B6 IP 1.5MG + NIACINAMIDE IP 25 MG + CALCIUM PANTOTHENATE IP + 12.5 MG	10X10		BLISTER	TAB
4	Tycal	CALCIUM CARBONATE 500MG + VTAMIN D3 250IU + ZINC SULPHATE MONOHYDRATE 10MG	10X10	550.00	BLISTER	TAB
5	A PLUS NEUROPET GOLD	METHYLCOBALAMIN IP 1500MCG + PYRIDOXINE HYDROCHLORIDE IP 3MG + THIAMINE MONONITRATE IP 10MG + FOLIC ACID IP 1.5MG + APLHA LIPOIC ACID USP 100MG	10X10	1700.00	ALU-ALU	CAP
5	EFFORT PLUS	PANTITHENIC ACID 1.5MG + VITAMIN D3 200IU + VITAMIN B1 1.4MG + FOLIC ACID 100MCG + VITAMIN C 25MG + VITAMIN B12 1MCG + VITAMIN B6 1.5MG + NIACINAMIDE 16MG + VITAMIN E 10MG + COPPER 1.77MG + IODINE 150MCG + SELENIUM 40MCG + ZINC 2.20MG + CALCIUM 10MG + IRON 17MG + MAGNESIUM 1.54MG + MANGANESE 5MG + VITAMIN A 500MCG + VITAMIN B12 1MCG + VITAMIN B2 1.6MG + LACTOBACILLUS SPOROGENES 60 MILLION SPORES	1X3		ALU-ALU	CAP

6	SLIMPLEX	SPIRULINA 100MG + VITAMIN B1 1.4MG + VITAMIN B2 1.4MG + VITAMIN B6 2MG + VITAMIN B12 1MCG + NICOTINAMIDE 16MG + FOLIC ACID 100MCG + VITAMIN C 40MG + ZINC 10MG + CHROMIUM 100MCG + MANGANESE 1MG + MAGNESIUM 3MG + SELENIUM 40MCG	10X10		Blister	CAP
6	Stir	ASHWAGANDHA 500MG + KOUNCH BEEJ 200MG + MUSHALI 250MG + SHATAVARI 250MG + VRIHAD GOKSHUR 250MG + CROCUS SATIVS 25MG + MYRISTCA FRAGRANS 250MG + GINKGO BILOBA 120MG + PANAX GINSENG + 90MG	10X10	1100.00	BLISTER	CAP
7	VITAMINZ	LYCOPENE10% 5000MCG + VITAMIN D3 200 IU + VITAMIN E 10MG + NICOTINAMIDE 16MG + PANTOTHENIC ACID 1.5MG + IODINE 140MCG + MAGNESIUM SULPHATE 1.54MG + MANGANESE SULPHATE 1.54 MG + FOLIC ACID 100 MCG + IRON 17 MG + SELENIUM 40MCG + ZINC SULPHATE MONOHYDRATE 2.20MG + VITAMIN A 500MCG + VITAMIN B1 1.4MG + VITAMIN B6 1.2MG + VITAMIN B12 1MCG + VITAMIN C 25MG + + CALCIUM CARBONATE 10MG	10X10	550.00	BLISTER	CAP
9	MENOPAX MAX	Soya Isoflavones 100mg, Vitamin D3 250IU, Copper 2mg, Magnesium 40mg, Zinc 10 mg, Calcium 50 mg	10X10		Blister	CAP
8	Menopax	SOYA ISOFLAVONES 40% 40MG + ALFACALCIDOL BP 0.25MCG + CALCIUM CITRATE U.S.P 500 MG + COPPER SULPHATE B.P. 2MG + MAGNESIUM OXIDE I.P. 40MG + ZINC OXIDE IP 40MG +	10X10	1400.00	ALU-ALU	CAP
9	C I PLUS	CARBONYL IRON 100MG + ZINC SULPHATE MONOHYDRATE IP 22.5MG + FOLIC ACID IP 0.5MG	10X10	600.00	BLISTER	CAP
10	ZINCRON	DRIED FERROUS SULPHATE IP 150MG + CYANOCOBALAMIN IP 15MCG + FOLIC ACID IP 1.5MG + ZINC SULPHATE MONOHYDRATE IP 22.5MG	10X10	550.00	BLISTER	CAP

11	SLIMMERZ	VRIKSHALA 250MG + METHI 250MG + GARLIC + 300MG	10X10	700.00	BLISTER	CAP
CATEGORY ANTI INFLAMMATORY						
SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	DEFLEX-6	DEFLAZACORT 6MG	10X10	850	ALU-ALU	TAB
CATEGORY ANTI FUNGAL						
SR NO	BRAND NAME	COMPOSITION PER CAPSULE	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	Med It 100	ITRACONAZOLE BP 100MG	10X1X10	1500.00	ALU-ALU	CAP
2	Med It 200	ITRACONAZOLE BP 200MG	1X10X5	1100.00	ALU-ALU	CAP
CATEGORY ANTISPASMODIC						
SR NO	BRAND NAME	COMPOSITION PER CAPSULE	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	SPAZM	MEBEVERINE HYDROCHLORIDE BP 135MG + CHLORDIAZEPOXIDE IP 5.0MG	10X10	1450.00	BLISTER	CAP
CATEGORY PROBIOTICS						
SR NO	BRAND NAME	COMPOSITION PER CAPSULE	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	Probiosys	LACTIC ACID BACILLUS 50 MILLION SPORES + STREPTOCOCCUS FAECALIS JPC 30 MILLION SPORES + CLOSTRIDIUM BUTYRICUM BACILLUS 2 MILLION SPORES + BACILLUS MESENTERICUS JPC 1 MILLION SPORES	10X10	1000	ALU-ALU	CAP
CATEGORY INJECTION						
SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	Neuropat-NV	METHYLCOBALAMIN IP 1500 MCG + BENZYL ALCHOHOL IP 2%	5X1ML	400.00		AMPULE
2	OperaZone 1GM	CEFOPERAZONE SODIUM IP 500MG + SULBACTUM SODIUM U.S.P 500MG	1GM			UNIT PACK
3	OperaZone 1.5GM	CEFOPERAZONE SODIUM IP 1000MG + SULBACTUM SODIUM U.S.P 500MG	1.5GM	264.50		UNIT PACK
4	Parasys IV	PARACETAMOL 100ML	100ML			IV INFUSION
CATEGORY SYRUP						

SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	Zincron	FERRIC AMMONIUM CITRATE IP200MG + CYANOCOBALAMIN IP 1MCG + FOLIC ACID 0.3MG + PYRIDOXINE HYDROCHLORIDE 1.5MG + ZINC SULPHATE MONOHYDRATE 7MG	200ML	110		SYRUP
2	OCIVA	TERBUTALINE SULPHATE IP 1.25MG + BROMEHXIME HCL IP 4MG + GUAIPHENESIN IP 50MG + MENTHOL IP 1MG	60ML	90.00		SYRUP
3	VitaminZ	VTAMIN A 2000IU + VITAMIN E 5MG + VITAMIN C 25MG + ZINC SULPHATE MONOHYDRATE 2MG + COPPER SULPHATE 100MCG + LYCOPENE 1000MCG + MANGANESE SULPHATE 200MCG + SODIUM SELENITE 25MCG	200ML	130.00		SYRUP
CATEGORY POWDER						
SR NO	BRAND NAME	COMPOSITION PER TABLET	PACKING	MRP	PRIMARY PACKING	TAB/ CAP
1	COL -P 200	ISABGOL HUSK 2MG + SAUNF 0.5 GM + SENNA 0.75MG + HARITAKI 0.5 GM + YASHTIMADHU 0.50 MG	100GM	180	JAR	POWDER

Medisys Biotech Pvt. Ltd. Third Party Manufacturing Tablets List

S.NO	COMPOSITION	USES
1	Aceclofenac Tablets 100 Mg Ip	Aceclofenac is used for pain relief. It relieves pain and inflammation in conditions like rheumatoid arthritis, ankylosing spondylitis, and osteoarthritis.
2	Aceclofenac 200 Mg Sr Tablets	Aceclofenac 200mg Tablet SR is effective in relieving pain and inflammation. It is used to provide relief from various sorts of pain such as sprains, strains and other injuries. It is also helpful in various types of arthritis, gout, pain and inflammation following surgery.
3	Aceclofenac 100 Mg And Paracetamol 325 Mg Tablets	Aceclofenac+Paracetamol is used for pain relief.

4	Aceclofenac 100 Mg And Paracetamol 325 Mg Tablets	Aceclofenac+Paracetamol is used for pain relief.
5	Aceclofenac 100 Mg And Serratiopeptidase 10 Mg Tablets	Aceclofenac+Paracetamol+Serratiopeptidase is used for pain relief. It relieves pain in conditions like headache, mild migraine, musculoskeletal pain or painful menses.
6	Aceclofenac 100 Mg, Serratiopeptidase 15 Mg And Paracetamol 325 Mg Tablets	Aceclofenac+Paracetamol+Serratiopeptidase is used for pain relief. It relieves pain in conditions like headache, mild migraine, musculoskeletal pain or painful menses.
7	Aceclofenac 100 Mg And Thiocolchicoside 4 Mg Tablets	Aceclofenac+Thiocolchicoside is used in pain due to muscle spasm.
8	Aceclofenac 100 Mg And Thiocolchicoside 8 Mg Tablets	Aceclofenac+Thiocolchicoside is used in pain due to muscle spasm.
9	Aceclofenac 100 Mg And Drotaverine Hcl 80 Mg Tablets	Drotaverine+Aceclofenac is used in the treatment of abdominal pain.
10	Allopurinol Tablets Ip 100 Mg	Allopurinol 300mg Tablet is a medicine used to treat and prevent gout. Gout happens when there is too much uric acid in your body and it forms into crystals that can appear around your joints and kidneys and cause pain. This medicine helps to keep uric acid levels low.
11	Allopurinol Tablets Ip 300 Mg	Allopurinol 300mg Tablet is a medicine used to treat and prevent gout. Gout happens when there is too much uric acid in your body and it forms into crystals that can appear around your joints and kidneys and cause pain. This medicine helps to keep uric acid levels low.
12	Albendazole 400Mg And Ivermectin 6 Mg Tablets	ALBENDAZOLE+IVERMECTIN contains 'Albendazole' and 'Ivermectin', which belong to the class of medications called 'anthelmintic'. It is a broad-spectrum antibiotic used in the treatment of parasitic infections. It can kill the disease-causing worms and stop the spread of infection effectively. Albendazole interrupts the absorption of glucose by the worm leading to energy depletion. Ivermectin acts by paralyzing the worms, consequently leading them to death.
13	Alprazolam 0.25 Mg Tablets Ip	Alprazolam is used to treat anxiety and panic disorders. It belongs to a class of medications called benzodiazepines which act on the brain and nerves (central nervous system) to produce a calming effect. It works by enhancing the effects of a certain natural chemical in the body (GABA). See also Warning section.
14	Alprazolam 0.5 Mg Tablets Ip	Alprazolam is used to treat anxiety disorders and panic disorder (sudden, unexpected attacks of extreme fear and worry about these attacks). Alprazolam is in a class of medications called benzodiazepines. It works by decreasing abnormal excitement in the brain
15	Alpha Lipoic Acid 100Mg ,Folic Acid 1.5Mg , Methylcobalamin 1500 Mcg,Pyridoxine Hydrochloride 3 Mg And Cholecalciferol 1000 Iu Tablets	is used to treat neuropathic pain and nutritional deficiencies. Methylcobalamin and pyridoxine help rejuvenate and protect damaged nerve cells by producing a substance called myelin.

16	Alpha Lipoic Acid 100Mg Folic Acid 5 Mg Methylcobalamin 1500 Mcg Pyridoxine Hydrochloride 20 Mg And Biotin 25 Mg Tablets	ALPHA LIPOIC ACID+FOLIC ACID+METHYLCOBALAMIN+PYRIDOXINE HYDROCHLORIDE is used to treat neuropathic pain in conditions such as diabetic neuropathy, drug-induced neuropathy, alcoholic neuropathy, and trigeminal neuralgia.
17	Amlodipine Besylate 5 Mg Tablets	Amlodipine is used alone or together with other medicines to treat hypertension (high blood pressure). High blood pressure adds to the workload of the heart and arteries. If it continues for a long time, the heart and arteries may not function properly.
18	Amlodipine Besylate 5 Mg And Atenolol 50 Mg Tablets	Amlodipine+Atenolol is used in the treatment of Hypertension (high blood pressure).
19	Amlodipine Besylate 5 Mg And Lisinopril 5 Mg Tablets	Amlodipine+Lisinopril is used in the treatment of Hypertension (high blood pressure).
20	Amlodipine Besylate 5 Mg And Telmisartan 40 Mg Tablets	Telmisartan+Amlodipine is used in the treatment of Hypertension (high blood pressure).
21	Amlodipine Besylate 5 Mg And Telmisartan 80 Mg Tablets	Telmisartan+Amlodipine is used in the treatment of Hypertension (high blood pressure).
22	Amlodipine Besylate 2.5 Mg Telmisartan 20 Mg And Hydrochlorothiazide 12.5 Mg Tablets	This product is used to treat high blood pressure (hypertension). Lowering high blood pressure helps prevent strokes, heart attacks, and kidney problems. This product contains 2 medications: telmisartan and amlodipine. Telmisartan is an angiotensin receptor blocker (ARB) and amlodipine is a calcium channel blocker.
23	Amlodipine Besylate 5 Mg Telmisartan 40 Mg And Hydrochlorothiazide 12.5 Mg Tablets	Telmisartan+Amlodipine+Hydrochlorothiazide 40mg/5mg/12.5mg Tablet is a combination of medicines used to treat hypertension (high blood pressure) when a single medication is not effective. It helps to lower high blood pressure thus reduces chances of future heart attack and stroke.15-Dec-2022
24	Amlodipine Besylate 10 Mg Telmisartan 80 Mg And Hydrochlorothiazide 25 Mg Tablets	This product is used to treat high blood pressure (hypertension). Lowering high blood pressure helps prevent strokes, heart attacks, and kidney problems. This product contains 2 medications: telmisartan and amlodipine. Telmisartan is an angiotensin receptor blocker (ARB) and amlodipine is a calcium channel blocker.
25	Artemether 80 Mg And Lumefantrine Tablets 480 lu Tablets	Artemether and Lumefantrine is a combination of antimalarial Products to work against the fever or infection caused by mosquitoes.
26	Atenolol 50 Mg Tablet	Atenolol is used in the treatment of Hypertension (high blood pressure), Angina (heart-related chest pain), Arrhythmia and heart attack.
27	Atenolol 100 Mg Tablet	medicine for high blood pressure and angina

28	Atorvastatin Tablets Ip 10 Mg	Atorvastatin is used along with a proper diet to help lower "bad" cholesterol and fats (such as LDL, triglycerides) and raise "good" cholesterol (HDL) in the blood. It belongs to a group of drugs known as "statins." It works by reducing the amount of cholesterol made by the liver.
29	Atorvastatin Tablets Ip 20 Mg	Atorvastatin is used to lower lipids known as cholesterol and triglycerides in the blood when a low fat diet and life style changes on their own have failed. If you are at an increased risk of heart disease, Atorvastatin can also be used to reduce such risk even if your cholesterol levels are normal.
30	Atorvastatin Tablets Ip 40 Mg	Atorvastatin is used to lower lipids known as cholesterol and triglycerides in the blood when a low fat diet and life style changes on their own have failed. If you are at an increased risk of heart disease, Atorvastatin can also be used to reduce such risk even if your cholesterol levels are normal.
31	Atorvastatin Tablets 80 Mg	Atorva 80 Tablet belongs to a group of medicines called statins. It is used to lower cholesterol and to reduce the risk of heart diseases. Cholesterol is a fatty substance that builds up in your blood vessels and causes narrowing, which may lead to a heart attack or stroke.
32	Atorvastatin 10 Mg And Aspirin 75 Mg Tablets 80 Mg	Atorvastatin+Aspirin is used for prevention of heart attack and stroke.
33	Atorvastatin 10Mg And Ramipril 2.5 Mg Tablet	Ramipril+Atorvastatin is used in the treatment of High blood pressure with high cholesterol.18-Feb-2020
34	Atrovastatin 10 Mg And Fenofibrate 160 Mg Tablets	Atorvastatin+Fenofibrate is used in the treatment of high cholesterol and Heart attack.
35	Azithromycin Tablets Ip 250 Mg	This medication is an iron supplement used to treat or prevent low blood levels of iron (such as those caused by anemia or pregnancy). Iron is an important mineral that the body needs to produce red blood cells and keep you in good health.
36	Azithromycin Tablets Ip 500 Mg	Diclofenac is a medicine that reduces swelling (inflammation) and pain . It's used to treat aches and pains, as well as problems with joints, muscles and bones
37	Bumetanide Tablets Ip 0.5 Mg	Omeprazole is used to treat certain conditions where there is too much acid in the stomach . It is used to treat gastric and duodenal ulcers, erosive esophagitis, and gastroesophageal reflux disease (GERD). GERD is a condition where the acid in the stomach washes back up into the esophagus
38	Bumetanide Tablets Ip 1 Mg	Omeprazole is used to treat certain conditions where there is too much acid in the stomach . It is used to treat gastric and duodenal ulcers, erosive esophagitis, and gastroesophageal reflux disease (GERD). GERD is a condition where the acid in the stomach washes back up into the esophagus.
39	Bumetanide Tablets Ip 2 Mg	Fluoxetine is a type of antidepressant known as a selective serotonin reuptake inhibitor (SSRI). It's often used to treat depression, and sometimes obsessive compulsive disorder and bulimia . It works by increasing the levels of serotonin in the brain.
40	Cabergoline 0.25 Mg Tablet	Diclofenac+Paracetamol is used for pain relief. It relieves pain in conditions like headache, mild migraine, muscle pain, dental pain, rheumatoid arthritis, ankylosing spondylitis, osteoarthritis, or painful menses.

41	Cabergoline 0.5 Mg Tablet	Domperidone+Omeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
42	Calcium 1200 Mg, Vitamin D3 500 lu, Minerals Tablets	Ferrous sulfate and folic acid is used to treat iron deficiency anemia (a lack of red blood cells caused by having too little iron in the body). Ferrous sulfate and folic acid may also be used for other purposes not listed in this medication guide
43	Calcium Carbonate 1250 Mg, Calcitrol 0.25 Mcg And Vitamin K 100 Mcg Tablets	Domperidone+Rabeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
44	Calcium Carbonate 200 Mg, Calcitrol 0.25 Mg, Methylcobalamin 1500 Mcg, Folic Acid 1.5 Mg And Pyridoxine Hcl 3 Mg Tablets	Domperidone+Pantoprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
45	Calcium Carbonate 250 Mg And Vitamin D3 125 lu Tablets	Rabeprazole is used to treat duodenal ulcers, gastroesophageal reflux disease (GERD), and Zollinger-Ellison syndrome , a condition where the stomach produces too much acid. It may also be used together with antibiotics (eg, amoxicillin, clarithromycin) to treat ulcers associated with infections caused by the H.
46	Calcium Carbonate 500 Mg And Vitamin D3 250 lu Tablets	RON+ZINC+FOLIC ACID is a combination medication that belongs to the class of drugs called 'hematinic', primarily used to prevent and treat the low levels of folic acid, zinc, and iron in blood during certain health conditions (e.g., anaemia, pregnancy, low diet, surgery recovery) .
47	Calcium Carbonate 500 Mg And Vitaminb D3 250 lu Tablets	Propranolol+Flunarizine is used for Prevention of migraine and Migraine
48	Calcium Carbonate 500 Mg Calcitrol 0.25 Mcg And Zinc Sulphate 7.5 Mg Tablets	Rabeprazole+Itopride is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease
49	Calcium Carbonate 500 Mg, Calcitrol 0.25 Mg And Vitamin K27 100 Mcg Tablets	MECOBALAMIN+PYRIDOXINE HYDROCHLORIDE+FOLIC ACID is used to treat and prevent nutritional deficiencies . It helps in the growth and development of cells, boosts the immune system, balances vitamin content, maintenance of central nervous system, and metabolism of minerals.
50	Calcium Carbonate 500 Mg, Vitamin D3 500 lu And Vitamin B12 15 Mcg Tablets	Pantoprazole+Itopride is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
51	Mebeverine Hcl 135 Mg And Chlordiazepoxide 5 Mg Capsules	Mebeverine+Chlordiazepoxide is used in the treatment of irritable bowel syndrome.
52	Pantoprazole (Er Pellets) 20 Mg And Domperidone (lr) 10 Mg Capsules	Domperidone+Pantoprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
53	Calcium Dobesilate Monohydrate 500 Mg Capsules	Calcium Dobesilate is used in the treatment of piles and varicose veins.

54	Aspirin (Er Pellets) 75 Mg Capsules Usp	Daily low-dose aspirin makes your blood less sticky and helps to prevent heart attacks and stroke . You'll usually take a dose of 75mg once a day. Sometimes, doses are higher. It's best to take low-dose aspirin with food so it does not upset your stomach.
55	Aspirin (Er Pellets) 150 Mg Capsules Usp	Daily low-dose aspirin makes your blood less sticky and helps to prevent heart attacks and stroke . You'll usually take a dose of 75mg once a day. Sometimes, doses are higher. It's best to take low-dose aspirin with food so it does not upset your stomach.
56	Aceclofenac (Cr) Capsules 200 Mg	Pain relief
57	Rabeperazole Sodium (Ec)20 Mg And Aceclofenac (Sr) 200 Mg Capsules	Aceclofenac+Rabeprazole is used for pain relief. It relieves pain and inflammation in rheumatoid arthritis, ankylosing spondylitis and osteoarthritis. It also relieves tooth ache, lower back pain, ear and throat pain.
58	Calcium Carbonate 200 Mg, Calcitriol 25 Mcg, Pyridoxine Hcl 3 Mg, Methylcobalamin 1500 Mcg And Folic Acid 1.5 Mg Capsules	Calcium+Calcitriol+Methylcobalamin+Folic Acid+Vitamin B6 (Pyridoxine) is used in the treatment of Nutritional deficiencies.
59	Dexrabeprazole Sodium (Ec) 10 Mg And Domperidone (Sr) 30 Mg Capsules	Domperidone+Dexrabeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
60	Indomethacin Capsules Ip 25 Mg	Indomethacin 25mg Tablet SR helps in relieving moderate pain and reducing fever. It effectively alleviates pain and inflammation in conditions like rheumatoid arthritis, osteoarthritis, gout, and ankylosing spondylitis.
61	Omeperazole 20 Mg (Ec) And Domperidone 10 Mg Capsules	Domperidone+Omeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
62	Diclofenac Sodium Sr 100 Mg And Rabeprazole Sodium 20 Mg Ec Capsules	Diclofenac+Rabeprazole is used for pain relief.
63	Esomeprazole Ec 40 Mg And Domperidone 30 Mg Sr Capsules	Domperidone+Esomeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and functional dyspepsia.
64	Itraconazole 100 Mg Capsules	Itraconazole is used in the treatment of fungal infections. It is used to treat fungal infections of the mouth or vagina (thrush), skin and other parts of the body such as finger and toenails
65	Itraconazole 200 Mg Capsules	Itraconazole is used in the treatment of fungal infections. It is used to treat fungal infections of the mouth or vagina (thrush), skin and other parts of the body such as finger and toenails
66	Rabeprazole 20 Mg And Levosulpride 75 Mg Capsules	Levosulpride+Rabeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux), intestinal ulcers and irritable bowel syndrome.

67	Ciprofloxacin 500 Mg Tablets	Ciprofloxacin is used to treat or prevent certain infections caused by bacteria such as pneumonia; gonorrhea (a sexually transmitted disease); typhoid fever (a serious infection that is common in developing countries); infectious diarrhea (infections that cause severe diarrhea); and infections of the skin, bone, joint, ...15-Dec-2021
68	Ciprofloxacin 500 Mg And Tinidazole 600 Mg Tablets	Ciprofloxacin+Tinidazole is used for bacterial & parasitic infections. It is used for the treatment of gastrointestinal infections such as acute diarrhea or dysentery, gynecological infections, lung infections and urinary infections.
69	Ciprofloxacin 500 Mg Hcl And Ornidazole 500 Mg Tablets	Ciprofloxacin+Ornidazole is used in the treatment of bacterial & parasitic infections. It is used to treat diarrhoea, gynaecological and pelvic infections. It also helps treat mixed infections of teeth and gums.
70	Clomifene Citrate Tablet Ip 25 Mg	Clomiphene is used to induce ovulation (egg production) in women who do not produce ova (eggs) but wish to become pregnant (infertility). Clomiphene is in a class of medications called ovulatory stimulants. It works similarly to estrogen, a female hormone that causes eggs to develop in the ovaries and be released.
71	Clopidogrel 75 Mg And Aspirin 150 Mg Tablets	Aspirin+Clopidogrel is used to prevent Prevention of heart attack and stroke. It decreases the chances of having another heart attack or stroke from a disease related to your heart or blood vessels.
72	Clopidogrel 75 Mg And Aspirin 75 Mg Tablets	Aspirin+Clopidogrel is used to prevent Prevention of heart attack and stroke. It decreases the chances of having another heart attack or stroke from a disease related to your heart or blood vessels.
73	Cotrimoxazole Tablet	Co-trimoxazole is used to treat certain bacterial infections, such as pneumonia (a lung infection), bronchitis (infection of the tubes leading to the lungs), and infections of the urinary tract, ears, and intestines. It also is used to treat 'travelers' diarrhea.
74	Cotrimoxazole Tablet	Co-trimoxazole is used to treat certain bacterial infections, such as pneumonia (a lung infection), bronchitis (infection of the tubes leading to the lungs), and infections of the urinary tract, ears, and intestines. It also is used to treat 'travelers' diarrhea.
75	Deflazacort Tablets 1 Mg	Deflazacort is used in the treatment of Inflammatory conditions, Autoimmune conditions and cancer.
76	Deflazacort Tablets 30 Mg	Deflazacort is used in the treatment of Inflammatory conditions, Autoimmune conditions and cancer.
77	Deflazacort Tablets 6 Mg	Deflazacort is used in the treatment of Inflammatory conditions, Autoimmune conditions and cancer.
78	Diacerein 50 Mg And Aceclofenac 100 Mg Tablets	Aceclofenac+Diacerein is used in the treatment of arthralgia.
79	Diacerin 50 Mg, Glucosamine Hcl 750 Mg, Methylsulfonyl Methane 250 Mg Tablets	glucosamine sulfate (pCGS) and diacerein are commonly used for treatment of symptomatic mild to moderate knee OA to relieve joint pain and delay joint destruction and cartilage loss.12-Oct-2016

80	Dicloenac Sodium 50 Mg And Chlorzoxazone 500 Mg Tablets	Chlorzoxazone+Diclofenac is used for pain due to muscle spasm.
81	Diclofenac Potassium 50 Mg Paracetamol 325 Mg And Serratiopeptidase 15 Mg Tablets	Diclofenac+Paracetamol+Serratiopeptidase is used for pain relief. It relieves pain in conditions like headache, mild migraine, muscle pain, joint pain, dental pain, osteoarthritis, rheumatoid arthritis or period pain.29-Sept-2021
82	Diclofenac Potassium 50 Mg, Paracetamol 325 And Serratiopeptidase Ip 10 Mg Tablets	Diclofenac Potassium is a nonsteroidal anti-inflammatory drug (NSAIDs) that exhibits anti- inflammatory, analgesic, and antipyretic activities. Paracetamol, also known as Acetaminophen, is commonly used for its analgesic and antipyretic effects.
83	Diclofenac Potassium 75 Mg, Serratiopeptidase 15 Mg And Paracetamol 325 Mg Tablets	Diclofenac Potassium is a nonsteroidal anti-inflammatory drug (NSAIDs) that exhibits anti- inflammatory, analgesic, and antipyretic activities. Paracetamol, also known as Acetaminophen, is commonly used for its analgesic and antipyretic effects.
84	Diclofenac Potassium And Chlorzoxazone Tablets	It is a pain reliever prescribed to treat a wide variety of conditions. The combination of medications makes it useful for relieving inflammation, relaxing muscle, and reducing both fevers and pains. It is commonly used to patients suffering from severe headaches, arthritis, swelling or skeletal muscle injuries.
85	Diclofenac Sodium 50 Mg And Paracetamol 325 Mg Tablets	Diclofenac+Paracetamol is used for pain relief. It relieves pain in conditions like headache, mild migraine, muscle pain, dental pain, rheumatoid arthritis, ankylosing spondylitis, osteoarthritis, or painful menses.
86	Diclofenac Sodium 50 Mg And Serratiopeptidase 10 Mg Tablets	Diclofenac+Serratiopeptidase is used for pain relief.
87	Diclofenac Sodium 50 Mg Tablets Ip	DICLOFENAC SODIUM 50mg tablets relieve pain, reduce swelling and ease inflammation in conditions affecting the joints, muscles and tendons including: Rheumatoid arthritis, osteoarthritis, acute gout (painful inflammation of the joints especially in the feet and hands), ankylosing spondylitis (form of spinal arthritis).
88	Diclofenac Sodium 75 Mg And Serratiopeptidase 15 Mg Tablets	Diclofenac+Serratiopeptidase is used for pain relief.
89	Dicyclomine Hydrochloride 20 Mg And Paracetamol 325 Mg Tablet	Dicyclomine+Paracetamol is used in the treatment of abdominal pain. It relieves abdominal pain that is associated with biliary colic, intestinal colic, renal colic and dysmenorrhea. Dicyclomine + Paracetamol is a combination of two medicines: dicyclomine and paracetamol, which relieves abdominal pain and cramps.
90	Diltiazem Hcl 30 Mg Tablets Ip	Diltiazem is a medicine used to treat high blood pressure.
91	Diltiazem Hcl 90 Mg Tablets Ip	Diltiazem is a medicine used to treat high blood pressure.

92	Doxofylline 400 Mg And Montelukast 10 Mg Tablets	Doxofylline + Montelukast is a combination of two medicines: Doxofylline and montelukast. Doxofylline is a bronchodilator. It works by relaxing the muscles in the airways and widens airways. Montelukast is a leukotriene antagonist which blocks the action of leukotriene, a chemical messenger. This reduces inflammation (swelling) in the airways to prevent asthma and relieve symptoms of allergies.
93	Doxylamine Succinate 10 Mg, Pyridoxine Hcl 10 Mg And Folic Acid 2.5 Mg Tablets	Doxylamine+Vitamin B6 (Pyridoxine)+Folic Acid is used to prevent nausea and vomiting in pregnancy.
94	Esomeprazole 20 Mg Tablets Ip	esomeprazole is used to treat the symptoms of gastroesophageal reflux disease (GERD)
95	Esomeprazole 40 Mg Tablets Ip	esomeprazole is used to treat the symptoms of gastroesophageal reflux disease (GERD)
96	Etodolac 400 Mg And Thiocholchicoside 4 Mg Tablets	Etodolac+Thiocolchicoside is used in pain due to muscle spasm.
97	Ferrous Ascorbate 100 Mg ,Folic Acid 1.5 Mg And Methylcobalamin 1500 Mcg Tablets	Ferrous Ascorbate+Folic Acid is used for iron deficiency and anemia.
98	Ferrous Ascorbate 100 Mg ,Folic Acid 1.5 Mg And Zinc 22.5 Mg Tablets	Ferrous Ascorbate+Folic Acid+Zinc is used in the treatment of iron deficiency.
99	Ferrous Ascorbate 100 Mg And Folic Acid 1.5 Mg Tablet	Ferrous ascorbate+Folic acid is used for the treatment of iron deficiency anaemia. Ferrous Ascorbate: It is required by the body for various physiological functions. It is crucial for haemoglobin (Hb) formation (present in red blood cells).
100	Ferrous Ascorbate 100 Mg And Folic Acid 1.5 Mg Tablets	Ferrous Ascorbate+Folic Acid is used for iron deficiency and anemia.
101	Ferrous Ascorbate 100 Mg,Folic Acid 1.5 Mg And Zinc Sulphate 22.5 Mg Tablets	Ferrous Ascorbate+Folic Acid+Zinc is used in the treatment of iron deficiency.
102	Ferrous Ascorbate 100Mg, Folic Acid 1.5 Mg, Vitamin B12 15 Mcg, Zinc Sulphate , Monohydrate 22.5 Mg Tablets	This medication is an iron supplement used to treat or prevent low blood levels of iron (e.g., for anemia or during pregnancy). Ascorbic acid (vitamin C) improves the absorption of iron from the stomach.
103	Ferrous Ascorbate 50 Mg And Folic Acid 1.5 Mg Tablet	Ferrous ascorbate+Folic acid is used for the treatment of iron deficiency anaemia. Ferrous Ascorbate: It is required by the body for various physiological functions. It is crucial for haemoglobin (Hb) formation (present in red blood cells).
104	Fluconazole 150 Mg Tablets Ip	Fluconazole is an antifungal medicine. It's used to treat infections caused by different kinds of fungus. The most common cause of fungal infections is a yeast called candida.23-Mar-2020

105	Fluconazole Tablets Ip 100 Mg	Fluconazole is an antifungal medicine. It's used to treat infections caused by different kinds of fungus. The most common cause of fungal infections is a yeast called candida.
106	Fluconazole Tablets Ip 150 Mg	Fluconazole is an antifungal medicine. It's used to treat infections caused by different kinds of fungus. The most common cause of fungal infections is a yeast called candida.
107	Fluconazole Tablets Ip 200 Mg	Fluconazole is an antifungal medicine. It's used to treat infections caused by different kinds of fungus. The most common cause of fungal infections is a yeast called candida.
108	Fluconazole Tablets Ip 50 Mg	Fluconazole is an antifungal medicine. It's used to treat infections caused by different kinds of fungus. The most common cause of fungal infections is a yeast called candida.
109	Folic Acid Tablet 1 Mg	They are used to treat or prevent low folate levels. Low folate levels can lead to certain types of anemia. Conditions that can cause low folate levels include poor diet, pregnancy, alcoholism, liver disease, certain stomach/intestinal problems, kidney dialysis, among others.
110	Folic Acid Tablet 10 Mg	Folic acid is used for preventing and treating low blood levels of folate (folate deficiency) and high blood levels of homocysteine (hyperhomocysteinemia). People who are pregnant or might become pregnant take folic acid to prevent serious birth defects such as spina bifida.
111	Folic Acid Tablets Tablets Ip 5 Mg	Folic acid is indicated for the treatment of megaloblastic anaemia due to folic acid deficiency.
112	Gliclazide (Ir) 80 Mg And Metformin Hcl (Sr) 500 Mg Tablets	Gliclazide + Metformin is a combination of two antidiabetic medicines: Gliclazide and Metformin. Gliclazide is a sulfonylurea which works by increasing the amount of insulin released by the pancreas in order to lower the blood glucose. Metformin is a biguanide which works by lowering glucose production in the liver, delaying glucose absorption from intestines and increasing the body's sensitivity to insulin
113	Glimepiride 1 Mg And Metformin Hcl 500 Mg Tablets	Glimepiride + Metformin is a combination of two antidiabetic medicines: Glimepiride and Metformin. Glimepiride is a sulfonylurea which works by increasing the amount of insulin released by the pancreas in order to lower the blood glucose. Metformin is a biguanide which works by lowering glucose production in the liver, delaying glucose absorption from intestines and increasing the body's sensitivity to insulin.
114	Glimepiride 2 Mg And Metformin Hcl 500 Mg Tablets	Glimepiride + Metformin is a combination of two antidiabetic medicines: Glimepiride and Metformin. Glimepiride is a sulfonylurea which works by increasing the amount of insulin released by the pancreas in order to lower the blood glucose. Metformin is a biguanide which works by lowering glucose production in the liver, delaying glucose absorption from intestines and increasing the body's sensitivity to insulin.
115	Haloperidol Tablet 1.5 Mg	Haloperidol is used to treat certain mental/mood disorders (such as schizophrenia, schizoaffective disorders). This medicine helps you to think more clearly, feel less nervous, and take part in everyday life. It can also help prevent suicide in people who are likely to harm themselves.
116	Haloperidol Tablet 10 Mg	Haloperidol is used to treat nervous, emotional, and mental conditions (eg, schizophrenia). It is also used to control the symptoms of Tourette's disorder. This medicine should not be used to treat behavior problems in older adult patients who have dementia.

117	Haloperidol Tablet 5 Mg	Haloperidol is used to treat psychotic disorders (conditions that cause difficulty telling the difference between things or ideas that are real and things or ideas that are not real).
118	Iron ,Zinc And Folic Acid (Ferrous Ascorbate 100 Mg, Folic Acid 1.5 Mg, Cyanocobalamin 15 Mcg, Zinc Sulphate Monohydrate 22.5 Mg) Tablets	Ferrous Ascorbate+Folic Acid+Zinc is used in the treatment of iron deficiency.
119	Isosorbide Mononitrate 10 Mg Tablets	Isosorbide mononitrate and dinitrate belong to a group of medicines called nitrates. Nitrates are used to treat and prevent angina. Angina is chest pain that happens when not enough blood gets to the muscles of the heart. It usually happens because your arteries have become hardened and narrowed.
120	Isosorbide Mononitrate 20 Mg Tablets	Isosorbide mononitrate is used to prevent angina (chest pain) caused by coronary artery disease (heart disease). It does not work fast enough to relieve the pain of an angina attack that has already started.
121	Isosorbide Mononitrate 40 Mg Tablets	Isosorbide mononitrate is used to prevent chest pain (angina) in patients with a certain heart condition (coronary artery disease). This medication belongs to a class of drugs known as nitrates. It works by relaxing and widening blood vessels so blood can flow more easily to the heart.
122	Isosorbide Mononitrate 60 Mg Tablets	Isosorbide mononitrate is used to prevent chest pain (angina) in patients with a certain heart condition (coronary artery disease). This medication belongs to a class of drugs known as nitrates. It works by relaxing and widening blood vessels so blood can flow more easily to the heart.
123	Itopride Hcl 50 Mg Tablets	Itopride is used in the treatment of heartburn and nausea.
124	Ivermectin Tablets 12 Mg	Ivermectin 12mg Tablet is an antiparasitic medication. It is used to treat parasitic infections of your intestinal tract, skin, and eyes.
125	Ivermectin Tablets 6 Mg	Ivermectol 6 Tablet is an antiparasitic medication. It is used to treat parasitic infections of your intestinal tract, skin, and eyes.
126	Lactic Acid Bacillus Tablets 150 Million Spores	Lactobacillus acidophilus is a bacteria that exists naturally in the body, primarily in the intestines and the vagina. Lactobacillus acidophilus helps maintain an acidic environment in the body, which can prevent the growth of harmful bacteria.
127	Lansoprazole Tablets 15 Mg	Lansoprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and peptic ulcer disease.
128	Levocetirizine 2.5 Mg And Montelukast 5 Mg Tablets	Levocetirizine+Montelukast is used for sneezing and runny nose due to allergies, Hay fever and Allergic skin conditions.
129	Levocetirizine Tablets Ip 5 Mg	Levocetirizine is used to relieve runny nose; sneezing; and redness, itching, and tearing of the eyes caused by hay fever, seasonal allergies, and allergies to other substances such as dust mites, animal dander, and mold. It is also used to treat symptoms of hives, including itching and rash.15-Aug-2016

130	Levofloxacin 500 Mg Tablets	Levoflox 500 Tablet is an antibiotic, used in the treatment of bacterial infections. It is also used in treating infections of the urinary tract, nose, throat, skin and lungs (pneumonia). It cures the infection by stopping the further growth of the causative microorganisms.
131	Levofloxacin Tablets Ip 500 Mg	Levofloxacin is given to treat a bacterial infection. It is useful for treating infections such as sinusitis, chest infections, urine infections, prostatitis, and some skin and soft tissue infections. It works by killing the bacteria which are the cause of the infection.29-May-2020
132	Loperamide Hydrochloride Ip 2 Mg Tablet	Loperamide is a medicine to treat diarrhoea (runny poo). It can help with short-term diarrhoea or irritable bowel syndrome (IBS). Loperamide is also used for recurring or longer lasting diarrhoea from bowel conditions such as Crohn's disease, ulcerative colitis and short bowel syndrome.
133	Losartan Potassium 50.0 Mg And Hydrochlorthiazide 12.5 Mg Tablets Ip	Losartan+Hydrochlorothiazide is used in the treatment of Hypertension (high blood pressure).
134	Lycopene With Multivitamins, Multiminerals And Antioxidants Capsules (Lycopene 6000 Mcg, Zinc Sulphate Monohydrate 5 Mg, Folic Acid 1 Mg, Vitamin B12 5 Mcg, Vitamin A Acetate 2500 Iu, Vitamin E Acetate 25 Iu, Vitamin C 75 Mg, Vitamin B1 5 Mg, Vitamin B2 3 Mg, Vitamin B6 1.5 Mg, Copper Sulphate Pentahydrate 1 Mg, Magnese Sulphate 1 Mg, Niacinamide 10 Mg, Potasium Sulphate 1 Mg, Selenium Dioxide 75 Mcg)	This combination of vitamins and selected minerals is used to prevent or treat vitamin deficiency due to poor eating habits, problems that affect the body's ability to absorb nutrition from food, or increased need for vitamins and minerals due to stress or illness.
135	Mecobalamin 1500 Mcg, Alpha Lipoic Acid 100 Mg, Inositol 100 Mg, Vitamin A 5000 Iu, Pyridoxine Hcl 1.5 Mg, Vitamin B1 10 Mg, Vitamin E 25 Iu, Calcium Pantothenate 10 Mg, Folic Acid 1500 Mcg, Chromium Picolinate 200 Mcg And Selenium Dioxide 163.6 Mcg Tablets	Methylcobalamin is used to treat vitamin B12 deficiency. Nerve Rejuvenators
136	Mecobalamin 500 Mg Tablets	Methycobal Tablet is a supplement of vitamin B12. Vitamin B12 is important for the brain and nerves, and for the production of red blood cells. This medicine is used to treat vitamin B12 deficiency. It is also sometimes used in people with pernicious anemia and other conditions.
137	Mecobalamin 500Mcg, Alpha Lipoic Acid 100 Mg, Thiamine Hydrochloride 10 Mg, Pyridoxine Hydrochloride 3.0 Mg, Folic Acid 1.5 Mg, Alpha Tocopheryl Acetate 25 Iu Selenium Dioxide Monohydrate 60 Mcg And Vitamins Tablets	ALPHA LIPOIC ACID+FOLIC ACID+METHYLCOBALAMIN+PYRIDOXINE HYDROCHLORIDE is used to treat neuropathic pain in conditions such as diabetic neuropathy, drug-induced neuropathy, alcoholic neuropathy, and trigeminal neuralgia.
138	Mecobalamin And Vitamin Tablets (Methylcobalamin 500 Mcg, Vitamin B1 5 Mg, Vitamin B2 5 Mg, Vitamin B6 1.5 Mg, Niacinamide 25 Mg, Calcium Pantothenate 12.5 Mg)	Methylcobalamin is used to treat vitamin B12 deficiency. Vitamin B12 is important for the brain and nerves, and for the production of red blood cells. Methylcobalamin is sometimes used in people with pernicious anemia, diabetes, and other conditions.

139	Metformin Hcl (Sr) 1000 Mg Tablets	Metformin 1000 SR Tablet is a medicine used to treat type 2 diabetes mellitus. It helps control blood sugar levels and thus prevent serious complications of diabetes. It is also used to treat a menstruation-related disorder known as Polycystic ovary syndrome (PCOS) in women
140	Metformin Hcl (Sr) 500 Mg Tablets	Metformin SR 500 Tablet 10's belongs to a group of anti-diabetic medicines called biguanides used in the treatment of diabetes. It helps to lower the increased blood glucose level in type 2 diabetes patients. Type 2 diabetes is a chronic or lifelong disorder that affects the way our body processes glucose.
141	Methylcobalamin 750 Mcg Pyridoxine Hydrochloride 1.5 Mg And Nicotinamide 45 Mg Tablets	Methylcobalamin+Niacinamide+Vitamin B6 (Pyridoxine) is used in the treatment of nutritional deficiencies.
142	Methylcobalamin 1500 Mcg, Vitamin B6 3Mg, Folic Acid 1.5 Mg, Zinc Sulphate 61.8 Mg, Niacinamide 50 Mg And Chromium 50 Mcg Tablet	is used in the treatment of Nutritional deficiencies.
143	Methylcobalamin 500 Mcg, Alpha Lipoic Acid 100 Mg, Pyridoxine Hcl 1.5 Mg, Thiamine Hydrochloride 2 Mg, Clcium Picolinate 200 Mg Tablets	Methylcobalamin+Alpha Lipoic Acid+Vitamin B6 (Pyridoxine)+Folic Acid is used in the treatment of vitamin & mineral deficiency and Diabetic nerve pain.
144	Methylprednisolone Tablet 16 Mg Tablets	It is used to treat a number of different conditions, such as inflammation (swelling), severe allergies, adrenal problems, arthritis, asthma, blood or bone marrow problems, eye or vision problems, lupus, skin conditions, kidney problems, ulcerative colitis, and flare-ups of multiple sclerosis.
145	Methylprednisolone Tablet 2 Mg Tablets	It is used to treat a number of different conditions, such as inflammation (swelling), severe allergies, adrenal problems, arthritis, asthma, blood or bone marrow problems, eye or vision problems, lupus, skin conditions, kidney problems, ulcerative colitis, and flare-ups of multiple sclerosis.
146	Methylprednisolone Tablet 4 Mg Tablets	It is used to treat a number of different conditions, such as inflammation (swelling), severe allergies, adrenal problems, arthritis, asthma, blood or bone marrow problems, eye or vision problems, lupus, skin conditions, kidney problems, ulcerative colitis, and flare-ups of multiple sclerosis.
147	Midodrine 2.5 Mg Tablets	Midodrine is used to treat orthostatic hypotension (sudden fall in blood pressure that occurs when a person assumes a standing position). Midodrine is in a class of medications called alpha-adrenergic agonists. It works by causing blood vessels to tighten, which increases blood pressure.
148	Montelukast 10 Mg And Fexofenadine Hcl 120 Mg Tablets	Montelukast+Fexofenadine is used in the treatment of sneezing and runny nose due to allergies.
149	Montelukast 10 Mg And Levocetirizine Dihydrochloride 5.0 Mg Tablets	Levocetirizine+Montelukast is used for sneezing and runny nose due to allergies, Hay fever and Allergic skin conditions.
150	Montelukast Sodium 10 Mg And Levocetirizine Dihydrochloride 5.0 Mg Tablets	Levocetirizine+Montelukast 5mg/10mg Tablet is a combination medicine used in the treatment of allergic symptoms such as runny nose, stuffy nose, sneezing, itching, swelling, watery eyes and congestion or stuffiness. It also reduces inflammation in the airways and make breathing easier. 15-Dec-2022
151	Mosapride Citrate 5 Mg Tablet	It is usually used to treat digestive symptoms (heartburn, nausea and vomiting) associated with chronic gastritis and as an adjunct to the pretreatment with orally intestinal lavage solution for barium enema X-ray examination.

152	Mosapride Citrate Tablets Ip 10 Mg	Mosapride accelerates gastric emptying and intestinal transit in humans, and is used for the treatment of gastritis, gastro esophageal reflux disease, functional dyspepsia and irritable bowel syndrome.
153	Mosapride Citrate Tablets Ip 15 Mg	Mosapride is used in the treatment of gastroesophageal reflux disease (acid reflux). Mosapride indirectly stimulates the release of acetylcholine, a chemical messenger that can increase the motility of the intestine.14-Jun-2022
154	Mosapride Citrate Tablets Ip 2.5 Mg	Mosapride is used in the treatment of gastroesophageal reflux disease (acid reflux). Mosapride indirectly stimulates the release of acetylcholine, a chemical messenger that can increase the motility of the intestine.
155	Mycophenolate Mofetil Tablet Ip 250 Mg	Mycophenolate (CellCept) is used with other medications to help prevent transplant organ rejection (attack of the transplanted organ by the immune system of the person receiving the organ) in adults and children 3 months of age and older who have received kidney, heart, or liver transplants.
156	Mycophenolate Mofetil Tablet Ip 360 Mg	Mycophenolate belongs to a group of medicines known as immunosuppressive agents. It is used with other medicines (eg, cyclosporine, steroid medicine) to lower the body's natural immunity in patients who receive organ transplants (eg, kidney, heart, or liver).
157	Mycophenolate Mofetil Tablet Ip 500 Mg	Mycophenolate belongs to a group of medicines known as immunosuppressive agents. It is used with other medicines (eg, cyclosporine, steroid medicine) to lower the body's natural immunity in patients who receive organ transplants (eg, kidney, heart, or liver).
158	Mycophenolate Mofetil Tablet Ip 750 Mg	It is used with other medicines to prevent your body from rejecting an organ (such as a kidney, heart, or liver) after a transplant. It works by suppressing your body's immune system so that it does not attack the new organ.
159	Naproxen Tablets Ip 250 Mg	Naproxen is used in the treatment of rheumatoid arthritis, osteoarthritis (degenerative arthritis), ankylosing spondylitis, acute musculoskeletal disorders, dysmenorrhoea and acute gout. Children: Juvenile rheumatoid arthritis.
160	Naproxen Tablets Ip 500 Mg	Naproxen is used in the treatment of rheumatoid arthritis, osteoarthritis (degenerative arthritis), ankylosing spondylitis, acute musculoskeletal disorders, dysmenorrhoea and acute gout. Children: Juvenile rheumatoid arthritis.
161	Nimesulide 100 Mg And Paracetamol 325 Mg Tablets	Nimesulide+Paracetamol is used for pain relief. It relieves pain in conditions like headache, mild migraine, muscle pain, dental pain, rheumatoid arthritis, ankylosing spondylitis, osteoarthritis or painful menses.
162	Ofloxacin 200 Mg And Ornidazole 500 Mg Tablets	Ofloxacin+Ornidazole 200mg/500mg Tablet is a combination of two antibiotics. It is used in the treatment of bacterial and parasitic infections. It effectively treats a wide range of bacterial infections that may occur in the teeth, lungs, gastrointestinal infections, urinary and genital tract.15-Dec-2022
163	Olmesartan 20 Mg And Ramipril 5 Mg Tablets	Olmesartan is used to treat high blood pressure (hypertension). Lowering high blood pressure helps prevent strokes, heart attacks, and kidney problems. Olmesartan belongs to a class of drugs called angiotensin receptor blockers (ARBs). It works by relaxing blood vessels so that blood can flow more easily.
164	Olmesartan 40 Mg And Ramipril 5 Mg Tablets	Olmesartan is used to treat high blood pressure (hypertension). Lowering high blood pressure helps prevent strokes, heart attacks, and kidney problems. Olmesartan belongs to a class of drugs called angiotensin receptor blockers (ARBs). It works by relaxing blood vessels so that blood can flow more easily.

165	Olmesartan Medoxomil 20 Mg And Hydrochlorothiazide 12.5 Mg Tablets	Hydrochlorothiazide+Olmesartan Medoxomil is used in the treatment of Hypertension (high blood pressure).
166	Olmesartan Medoxomil Amlodipine And Hydrochlorothiazide Tablets	Olmesartan, amlodipine, and hydrochlorothiazide is a combination of medicines that may be used alone or with other medicines to treat high blood pressure (hypertension). High blood pressure adds to the workload of the heart and arteries. If it continues for a long time, the heart and arteries may not function properly.
167	Ondansetron Tablets Ip 4 Mg	Ondansetron is used to prevent nausea and vomiting caused by cancer chemotherapy, radiation therapy, and surgery. Ondansetron is in a class of medications called serotonin 5-HT ₃ receptor antagonists. It works by blocking the action of serotonin, a natural substance that may cause nausea and vomiting.15-Jan-2022
168	Oxloxacin Tablets 200 Mg Ip Tablets	Oflox 200 Tablet is an antibiotic that helps treat bacterial infections. It is used in treating infections of the urinary tract, nose, throat, skin and soft tissues, and lungs (pneumonia). It cures the infection by stopping the further growth of the causative bacteria.
169	Pantoprazole Sodium 20 Mg And Domperidone 10 Mg Tablets	Domperidone+Pantoprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
170	Pantoprazole Tablets Ip 40 Mg	Pantoprazole is used in the treatment of heartburn, gastroesophageal reflux disease (acid reflux) and peptic ulcer disease.
171	Paracetamol 325 Mg And Caffeine 50 Mg Tablets	Caffeine+Paracetamol is used in the treatment of headache.
172	Paracetamol 325 Mg And Mefenamic Acid 500 Mg Tablet	Mefenamic Acid+Paracetamol is used to relieve mild to moderate pain such as headache, migraine, toothache, muscle ache, backache, traumatic pain, pain due to sprain and strain and pain after surgeries.
173	Paracetamol 325 Mg And Thiocolchicoside 8 Mg Tablets	Paracetamol+Thiocolchicoside is used for pain due to muscle spasm. Paracetamol + Thiocolchicoside is a combination of two medicines: Paracetamol and Thiocolchicoside, which relieves pain and relax the muscles.18-Feb-2020
174	Paracetamol 325 Mg, Phenylpherine Hcl 5 Mg, Caffeine 30 Mg And Diphenhydramine 25 Mg Tablets	Caffeine+Diphenhydramine+Paracetamol+Phenylephrine is used in the treatment of common cold symptoms.
175	Paracetamol 325 Mg, Phynylepherine Hcl 5 Mg, Caffeine 30 Mg And Diphenhydramine Hcl 25 Mg Tablets	Caffeine+Diphenhydramine+Paracetamol+Phenylephrine is used in the treatment of common cold symptoms.
176	Paracetamol 325 Mg, Phynylepherine Hcl 5 Mg, Cetirizine Hcl 5 Mg Tablets	Cetirizine+Paracetamol+Phenylephrine is used in the treatment of common cold symptoms.
177	Paracetamol 500 Mg, Phynylepherine Hcl 10 Mg, Chlorpheniramine Maleate 2 Mg Tablets	Chlorpheniramine Maleate+Paracetamol+Phenylephrine is used in the treatment of common cold symptoms.

178	Perfenidone Tablet Ip 200 Mg	Pirfenidone is used to treat a certain lung disease called idiopathic pulmonary fibrosis (IPF). This disease causes the lungs to get scarred and become stiff, making it hard to breathe. Pirfenidone may help slow down the worsening of your IPF.
179	Perfenidone Tablet Ip 400 Mg	Pirfenidone is used to treat idiopathic pulmonary fibrosis. This medicine is available only with your doctor's prescription.
180	Prednisolone Tablet 10 Mg Tablets	Prednisolone is a medicine used to treat a wide range of health problems including allergies, blood disorders, skin diseases, inflammation, infections and certain cancers and to prevent organ rejection after a transplant. It helps by reducing swelling (inflammation) and can also calm down your immune system.
181	Prednisolone Tablet 20 Mg Tablets	Prednisolone is a medicine used to treat a wide range of health problems including allergies, blood disorders, skin diseases, inflammation, infections and certain cancers and to prevent organ rejection after a transplant. It helps by reducing swelling (inflammation) and can also calm down your immune system.
182	Pregabalin 150 Mg And Methylcobalamin 1500 Mcg Tablets	Methylcobalamin+Pregabalin is used in the treatment of neuropathic pain.
183	Pregabalin 150 Mg And Methylcobalamin 750 Mcg Tablets	Methylcobalamin+Pregabalin is used in the treatment of neuropathic pain.
184	Pregabalin 300 Mg And Methylcobalamin 1500 Mcg Tablets	Methylcobalamin+Pregabalin is used in the treatment of neuropathic pain.
185	Pregabalin 75 Mg And Methylcobalamin 1500 Mcg Tablets	Methylcobalamin+Pregabalin is used in the treatment of neuropathic pain.
186	Pregabalin 75 Mg And Methylcobalamin 750 Mcg Tablets	Methylcobalamin+Pregabalin is used in the treatment of neuropathic pain.
187	Pregabalin Capsules Ip 150 Mg	Pregalin 150 Capsule is a medicine used to relieve pain caused by nerve damage (neuropathic pain) due to diabetes, shingles (herpes zoster infection), spinal cord injury, or other conditions. It is also used to treat widespread muscle pain and stiffness in people with fibromyalgia.
188	Propranolol Hcl 20 Mg And Alprazolam 0.25 Mg Tablets	Alprazolam+Propranolol is used in the treatment of anxiety disorder.
189	Pyridoxine Hydrochloride 3 Mg, Nicotinamide 100 Mg, Cyanacobalamin 15 Mcg, Folic Acid 500 Mcg, Chromium 250 Mcg Tablets	Pyridoxine Hydrochloride+Nicotinamide+Cyanocobalamin+Folic Acid+Chromium Picolinate+Selenious acid+Zinc Sulphate Monohydrate is used in the treatment of Vitamin & mineral deficiency.
190	Quinapril 10Mg And Hydrochlorothiazide 12.5Mg Tablet Ip	Hydrochlorothiazide and quinapril is a combination medicine used to treat hypertension (high blood pressure). Lowering blood pressure may lower your risk of a stroke or heart attack. Hydrochlorothiazide and quinapril may also be used for purposes not listed in this medication guide.

191	Quinapril 20Mg And Hydrochlorothiazide 12.5 Mg Tablet Ip	Hydrochlorothiazide is a thiazide diuretic (water pill). Quinapril is in an ACE inhibitor (ACE stands for angiotensin converting enzyme). Hydrochlorothiazide and quinapril is a combination medicine used to treat hypertension (high blood pressure).
192	Quinapril 20Mg And Hydrochlorothiazide 25 Mg Tablet Ip	Quinapril and hydrochlorothiazide combination is used to treat high blood pressure (hypertension). High blood pressure adds to the workload of the heart and arteries. If it continues for a long time, the heart and arteries may not function properly.
193	Rabeprazole Sodium 20 Mg Tablets Ip	RABEPRAZOLE SODIUM 20 MG TABLET is a medicine that reduces the amount of acid produced in your stomach. It is used for treating acid-related diseases of the stomach and intestine such as acid reflux, peptic ulcer disease, and some other stomach conditions associated with excessive acid production.
194	Rifaximin Tablets 200 Mg	Rifaximin is used in hepatic encephalopathy.
195	Rifaximin Tablets 400 Mg	Rifaximin is used in hepatic encephalopathy.
196	Rifaximin Tablets 550 Mg	Rifaximin is used in hepatic encephalopathy.
197	Rifaximine Tablets 200 Mg	DavaIndia Rifaximin 200mg Tablet is an antibiotic. It is used to treat infectious diarrhea and irritable bowel syndrome with diarrhea (IBS-D) in adults.
198	Rosuvastatin Tablets Ip 10 Mg	Rosuvastatin is used in the treatment of high cholesterol and Prevention of heart attack and stroke.
199	Rosuvastatin Tablets Ip 20 Mg	Rosuvastatin is used in the treatment of high cholesterol and Prevention of heart attack and stroke.
200	Rosuvastatin Tablets Ip 5 Mg	Rosuvastatin is used in the treatment of high cholesterol and Prevention of heart attack and stroke.
201	Roxatidine Tablets 75 Mg	Roxatidine (Rotane (75 mg)) is a special H2-receptor antagonist, prescribed for reflux esophagitis, benign gastric ulcer, duodenal ulcer and prophylaxis of recurrent ulcers.
202	Sertraline 50 Mg And Alprazolam 0.25 Mg Tablets	Alprazolam+Sertraline is used in the treatment of depression.
203	Sildenafil Ip Tablets 25 Mg	Sildenafil 25mg Tablet is used to treat erectile dysfunction in men. It increases blood flow to the penis to help men get an erection. It works by helping to relax the blood vessels in your penis, allowing blood to flow into your penis when you get sexually excited.

204	Sildenafil Tabets Ip 100 Mg	Sildenafil is used to treat men who have erectile dysfunction (also called sexual impotence). Sildenafil belongs to a group of medicines called phosphodiesterase 5 (PDE5) inhibitors. These medicines prevent an enzyme called phosphodiesterase type-5 from working too quickly.01-Jan-2023
205	Sildenafil Tabets Ip 50 Mg	Sildenafil is used to treat men who have erectile dysfunction (also called sexual impotence). Sildenafil belongs to a group of medicines called phosphodiesterase 5 (PDE5) inhibitors. These medicines prevent an enzyme called phosphodiesterase type-5 from working too quickly.
206	Sildenafil Tablet Ip 25 Mg Uses	Sildenafil is an oral therapy for erectile dysfunction. In the natural setting, i.e. with sexual stimulation, it restores impaired erectile function by increasing blood flow to the penis.
207	Simvastatin 10 Mg Tablets	Simvastatin is used along with a proper diet to help lower "bad" cholesterol and fats (such as LDL, triglycerides) and raise "good" cholesterol (HDL) in the blood. It belongs to a group of drugs known as "statins." It works by reducing the amount of cholesterol made by the liver.
208	Simvastatin 20 Mg Tablets	Simvastatin is used along with a proper diet to help lower "bad" cholesterol and fats (such as LDL, triglycerides) and raise "good" cholesterol (HDL) in the blood. It belongs to a group of drugs known as "statins." It works by reducing the amount of cholesterol made by the liver.
209	Simvastatin Tablet Ip 40 Mg	Simvastatin is used along with a proper diet to help lower "bad" cholesterol and fats (such as LDL, triglycerides) and raise "good" cholesterol (HDL) in the blood. It belongs to a group of drugs known as "statins." It works by reducing the amount of cholesterol made by the liver.
210	Telmisartan 40 Mg And Hydrochlorothiazide 12.5 Mg Tablets	Telmisartan+Hydrochlorothiazide is used in the treatment of Hypertension (high blood pressure).
211	Telmisartan 40 Mg And Hydrochlorthiazide 12.5 Mg Tablets	Telmisartan+Hydrochlorothiazide is used in the treatment of Hypertension (high blood pressure).
212	Telmisartan 40 Mg And Ramipril 5 Mg Tablets	Telmisartan 40mg and Ramipril 5mg Tablet is a medicine used to treat hypertension (high blood pressure). It is a combination of two medicines that helps to control blood pressure when a single medication is not effective. It helps to reduce the chances of any future heart attack and stroke.
213	Telmisartan 40 Mg Rosuvastatin 10 Mg Tablets	Telmisartan and rosuvastatin are widely used together to treat hypertension and dyslipidemia. A combination formulation of these two drugs would improve patient compliance due to ease of dosing.
214	Telmisartan 80 Mg And Hydrochlorthiazide 12.5 Mg Tablets	Telmisartan+Hydrochlorothiazide is used in the treatment of Hypertension (high blood pressure).
215	Telmisartan Tablets 40 Mg Ip	Telmisartan is used in the treatment of Hypertension (high blood pressure), prevention of heart attack and stroke and Heart failure.
216	Telmisartan40 Mg And Ramipril 2.5 Mg Tablets	Telmisartan+Ramipril is used in the treatment of Hypertension (high blood pressure). Telmisartan + Ramipril is a combination of two medicines: Telmisartan and ramipril which lower blood pressure effectively.18-Feb-2020

217	Teneligliptin Hydrobromide Hydrate 20 Mg And Metformin Hydrochloride 1000 Mg Tablets	Metformin + Teneligliptin is a combination of two antidiabetic medicines: Metformin and Teneligliptin. Metformin is an antidiabetic medication (biguanide). It works by lowering glucose production in the liver, delaying glucose absorption from intestines and increasing the body's sensitivity to insulin. Teneligliptin is a dipeptidyl peptidase-4 inhibitor which works by increasing the release of insulin from pancreas and decreasing the hormones that raise blood sugar levels. This reduces both fasting and postmeal sugar levels. Together, they provide better control of blood sugar.
218	Teneligliptin Hydrobromide Hydrate 20 Mg And Metformin Hydrochloride 500 Mg Tablets	Metformin + Teneligliptin is a combination of two antidiabetic medicines: Metformin and Teneligliptin. Metformin is an antidiabetic medication (biguanide). It works by lowering glucose production in the liver, delaying glucose absorption from intestines and increasing the body's sensitivity to insulin. Teneligliptin is a dipeptidyl peptidase-4 inhibitor which works by increasing the release of insulin from pancreas and decreasing the hormones that raise blood sugar levels. This reduces both fasting and postmeal sugar levels. Together, they provide better control of blood sugar.
219	Terbinafine Tablets 250 Mg	Terbinafine is used in the treatment of fungal infections.
220	Tolperisone Hcl 150 Mg And Paracetamol 325 Mg Tablets	Tolperisone+Paracetamol is used for pain due to muscle spasm.
221	Tolperisone Hcl Tablets 100 Mg	tolperisone hydrochloride represents an effective and safe treatment of central post stroke spasticity, neurolathyrism, and painful reflex muscle spasm without the typical side effects of centrally active muscle relaxants.14-May-2008
222	Tolperisone Hcl Tablets 150 Mg	Tolperitas 150 Tablet is a muscle relaxer. It provides relief from the discomfort associated with acute, painful musculoskeletal conditions such as rigidity, tension, stiffness, and muscle spasms.
223	Tolperisone Hcl Tablets 50 Mg	Tolperitas 50mg Tablet is a muscle relaxer. It provides relief from the discomfort associated with acute, painful musculoskeletal conditions such as rigidity, tension, stiffness, and muscle spasms.
224	Tolperisone Tablets 150 Mg	Tolperisone is used for muscle relaxation. It is used to treat acute musculoskeletal pain.
225	Tramadol Hcl 37.5 Mg And Paracetamol 325 Mg Tablets	Tramadol+Paracetamol is used in the treatment of moderate to severe pain.
226	Tranexamic Acid 250 Mg And Ethamsylate 250 Mg Tablets	Tranexamic Acid+Ethamsylate is used in the treatment of Heavy menstrual bleeding.
227	Ursodeoxycholic Acid 450 Mg Tablet	Ursodeoxycholic Acid influences the composition of the bile, by which cholesterol gallstones can be solved. The effects of Ursodeoxycholic Acid in primary biliary cholangitis and cystic fibrosis can be explained by various mechanisms, such as a protective effect on the liver cells and an effect on the immune system.

228	Vitamin C Tablet 100 Mg	prevents and treats low vitamin C levels in your body. Vitamin C plays an important role in maintaining the health of your blood vessels, bones, and immune system. It can also help wounds heal. It is an antioxidant, which helps to protect your cells.
229	Vitamin C Tablet 50 Mg	It is needed to maintain the health of skin, cartilage, teeth, bone, and blood vessels. It is also used to protect your body's cells from damage. It is known as an antioxidant.
230	Vitamin C Tablet 500 Mg	It is needed to maintain the health of skin, cartilage, teeth, bone, and blood vessels. It is also used to protect your body's cells from damage. It is known as an antioxidant.
231	Zinc Sulphate Tablets Ip 10 Mg	This medication is a mineral used to treat or prevent low levels of zinc.
232	Zinc Sulphate Tablets Ip 20 Mg	This medication is a mineral used to treat or prevent low levels of zinc.

Medisys Biotech Pvt. Ltd. Third Party Manufacturing Capsules List

S.NO	Compostion	USES
1	Aceclofenac Ip (Controlled Release) Capsules 200 Mg	Pain relief
2	Alpha Lipoic Acid 100 Mg, Methylcobalamin 1500 Mcg, Vitamin B6 3 Mg Folic Acid 1.5 Mg, Benfotiamine 50 Mg, Biotin 5 Mg And Chromium 200 Mcg Capsules	Methylcobalamin+Alpha Lipoic Acid+Vitamin B6 (Pyridoxine)+Folic Acid+Benfotiamine+Biotin+Chromium Picolinate is used in the treatment of Nutritional deficiencies.
3	Aspirin (Er Pellets) 150 Mg Capsules Usp	Daily low-dose aspirin makes your blood less sticky and helps to prevent heart attacks and stroke . You'll usually take a dose of 75mg once a day. Sometimes, doses are higher. It's best to take low-dose aspirin with food so it does not upset your stomach.
4	Aspirin (Er Pellets) 75 Mg Capsules Usp	Daily low-dose aspirin makes your blood less sticky and helps to prevent heart attacks and stroke . You'll usually take a dose of 75mg once a day. Sometimes, doses are higher. It's best to take low-dose aspirin with food so it does not upset your stomach.
5	Atorvastatin 10 Mg And Clopidogrel 75 Mg Capsules	Atorvastatin+Clopidogrel is used for heart attack prevention and high cholesterol. Atorvastatin + Clopidogrel is a combination of two medicines: Atorvastatin and Clopidogrel, which prevents heart attack and stroke.
6	Atorvastatin 10 Mg And Ramipril 5 Mg Capsules	Ramipril IP 5.0mg + Atorvastatin Calcium IP equivalent to Atorvastatin 10mg. THERAPEUTIC INDICATIONS: For treatment of patients with both essential hypertension and hypercholesterolemia. Ramipril has been found to reduce risk of MI, stroke or cardiovascular death in patients with increased risk.
7	Atorvastatin 20 Mg And Clopidogrel 75 Mg Capsules	Atorvastatin+Clopidogrel is used for heart attack prevention and high cholesterol. Atorvastatin + Clopidogrel is a combination of two medicines: Atorvastatin and Clopidogrel, which prevents heart attack and stroke.

8	Atorvastatin 20 Mg And Clopidogrel 75 Mg Capsules	Ramipril + Atorvastatin treats high blood pressure that is also associated with high cholesterol levels. It also reduces the risk of heart attack and stroke. It should be taken in addition to regular exercise and low-fat diet.
9	Atorvastatin 20 Mg And Ramipril 5 Mg Capsules	Ramipril + Atorvastatin treats high blood pressure that is also associated with high cholesterol levels. It also reduces the risk of heart attack and stroke. It should be taken in addition to regular exercise and low-fat diet.
10	Calcium Carbonate 200 Mg, Calcitrol 25 Mcg, Pyridoxine Hcl 3 Mg, Methylcobalamin 1500 Mcg And Folic Acid 1.5 Mg Capsules	Calcium+Calcitriol+Methylcobalamin+Folic Acid+Vitamin B6 (Pyridoxine) is used in the treatment of Nutritional deficiencies.
11	Calcium Dobesilate Monohydrate 500 Mg Capsules	Calcium Dobesilate is used in the treatment of piles and varicose veins.
12	Carbonyl Iron 100 Mg ,Folic Acid 1500 Mcg ,Zinc Sulphate Monohydrate 22.05 Mg, Ascorbic Acid 75 Mg, And Vitamin B12 15 Mcg Capsules	This medication is an iron supplement used to treat or prevent low blood levels of iron (such as those caused by anemia or pregnancy). Iron is an important mineral that the body needs to produce red blood cells and keep you in good health.
13	Carbonyl Iron 100 Mg, Folic Acid 1.5 Mg, Cyanocobalamin 5 Mcg, Zinc Sulphate Monohydrate 61.8 Mg And Vitamin C 50 Mg Capsule	CARBONYL IRON+CYANOCOBALAMIN+FOLIC ACID+ZINC SULFATE may be used to treat iron deficiency anaemia, iron deficiency due to low intake of iron, or iron/nutritional deficiency that occurs during pregnancy and lactation.
14	Carbonyl Iron 62 Mg, Folic Acid 0.5 Mg, Cyanocobalamin 15 Mcg, Zinc Sulphate Monohydrate 61.8 Mg, Vitamin C 75 Mg Capsules	This medication is an iron supplement used to treat or prevent low blood levels of iron (such as those caused by anemia or pregnancy). Iron is an important mineral that the body needs to produce red blood cells and keep you in good health.
15	Clopidogrel Tablets Ip 75 Mg	Clopidogrel 75mg Tablet is an antiplatelet medicine or a blood thinner that helps to prevent the formation of harmful blood clots in your blood vessels. This helps to lower the chances of you getting a heart attack or stroke. It is a widely used medicine for heart protection.
16	Dexrabeprazole Sodium (Ec) 10 Mg And Domperidone (Sr) 30 Mg Capsules	Domperidone+Dexrabeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
17	Diclofenac Sodium 100 Mg And Thiocolchicoside 16 Mg Capsules	Thiocolchicoside + Diclofenac helps relieve pain and muscle spasm that may occur due to strains, sprains, and muscle injuries. It is usually used along with rest and physical therapy. Take it with food to avoid an upset stomach. It may cause dizziness.
18	Diclofenac Sodium 100 Mg Hard Gelatin Control Release Capsules	Diclofenac is a medicine that reduces swelling (inflammation) and pain . It's used to treat aches and pains, as well as problems with joints, muscles and bones
19	Diclofenac Sodium 50 Mg And Thiocol Chicoside 8 Mg Capsules	Thiocolchicoside + Diclofenac helps relieve pain and muscle spasm that may occur due to strains, sprains, and muscle injuries. It is usually used along with rest and physical therapy. Take it with food to avoid an upset stomach. It may cause dizziness.28-Jun-2022
20	Diclofenac Sodium Sr 100 Mg And Rabeprazole Sodium 20 Mg Ec Capsules	Diclofenac+Rabeprazole is used for pain relief.
21	Dried Ferrous Sulphate 150 Mg, Folic Acid 1.5 Mg , Zinc Sulphate Monohydrate 22.5 Mg And Cyanocobalamin 15 Mcg Capsules	Ferrous sulfate and folic acid is used to treat iron deficiency anemia (a lack of red blood cells caused by having too little iron in the body). Ferrous sulfate and folic acid may also be used for other purposes not listed in this medication guide
22	Esomeprazole Ec 40 Mg And Domperidone 30 Mg Sr Capsules	Domperidone+Esomeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and functional dyspepsia.

23	Esomeprazole Magnesium 40 Mg And Levosulpride 75 Mg Capsules	Levosulpride+Esomeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
24	Etodolac 300 Mg And Thiocholchicoside 4 Mg Capsules	Etodolac+Thiocolchicoside is used in pain due to muscle spasm.
25	Etodolac Capsules 300 Mg	Etodolac is used for pain relief. It relieves pain and inflammation in conditions like rheumatoid arthritis and osteoarthritis.
26	Fluoxetine Ip 20Mg Capsules	Fluoxetine is a type of antidepressant known as a selective serotonin reuptake inhibitor (SSRI). It's often used to treat depression, and sometimes obsessive compulsive disorder and bulimia . It works by increasing the levels of serotonin in the brain.
27	Indomethacin Capsules Ip 25 Mg	Indomethacin 25mg Tablet SR helps in relieving moderate pain and reducing fever. It effectively alleviates pain and inflammation in conditions like rheumatoid arthritis, osteoarthritis, gout, and ankylosing spondylitis.
28	Iron 100 Mg, Folic Acid 1.5 Mg, Zinc Sulphate 61.8 Mg Vitamin C 150 Mg, Vitamin B12 15 Mcg Capsules	IRON+ZINC+FOLIC ACID is a combination medication that belongs to the class of drugs called 'hematinic', primarily used to prevent and treat the low levels of folic acid, zinc, and iron in blood during certain health conditions (e.g., anaemia, pregnancy, low diet, surgery recovery) .
29	Iron, Zinc And Folic Acid (Carbonyl Iron 100 Mg, Zinc Sulphate Monohydrate 22.5 Mg, Folic Acid 0.5 Mg) Capsules	This medication is an iron supplement used to treat or prevent low blood levels of iron (such as those caused by anemia or pregnancy). Iron is an important mineral that the body needs to produce red blood cells and keep you in good health.
30	Itraconazole 100 Mg Capsules	Itraconazole is used in the treatment of fungal infections. It is used to treat fungal infections of the mouth or vagina (thrush), skin and other parts of the body such as finger and toenails
31	Itraconazole 200 Mg Capsules	Itraconazole is used in the treatment of fungal infections. It is used to treat fungal infections of the mouth or vagina (thrush), skin and other parts of the body such as finger and toenails
32	Mebeverine Hcl 135 Mg And Chlordiazepoxide 5 Mg Capsules	Mebeverine+Chlordiazepoxide is used in the treatment of irritable bowel syndrome.
33	Mecobalamin 1500 Mcg, Pyridoxine Hydrochloride 3 Mg, Thiamine Monoitrate 10 Mg, Folic Acid 1.5 Mg, Alpha Lipoic Acid 100 Mg Capsules	MECOBALAMIN+PYRIDOXINE HYDROCHLORIDE+FOLIC ACID is used to treat and prevent nutritional deficiencies . It helps in the growth and development of cells, boosts the immune system, balances vitamin content, maintenance of central nervous system, and metabolism of minerals.
34	Methylcobalamin 1500 Mcg Calcium 200 Mg ,Calcitriol 0.25 Mcg , Pyridoxine Hcl 3 Mg , Folic Acid 1.5 Mg Capsules	Calcium+Calcitriol+Methylcobalamin+Folic Acid+Vitamin B6 (Pyridoxine) is used in the treatment of Nutritional deficiencies.
35	Methylcobalamin 1500 Mcg, Alpha Lipoic Acid 100 Mg, Folic Acid 1.5 Mg Vitamin B6 3 Mg ,Zinc Sulphate 15 Mg, Chromium Picolinate 60Mcg, Selenium Doioxide Biotin 100Mcg And Inositol 3 Mg Capsules	is used in the treatment of Nutritional deficiencies.
36	Methylcobalamin 1500 Mcg, Alpha Lipoic Acid 200 Mg, Benfotiamine 50Mg, Vitamin B6 3 Mg, Biotin 5 Mg, Folic Acid 1.5 Mg Capsules	Methylcobalamin+Vitamin B6 (Pyridoxine)+Benfotiamine+Alpha Lipoic Acid+Folic Acid+Biotin is used in the treatment of vitamin & mineral deficiency.
37	Methylcobalamin 500 Mcg, Alpha Lipoic Acid 100 Mg, Pyridoxine Hcl 1.5 Mg Benfortiamine 50Mg,	Methylcobalamin+Vitamin B6 (Pyridoxine)+Benfotiamine+Alpha Lipoic Acid+Folic Acid+Biotin is used in the treatment of vitamin & mineral deficiency.

	Vitamin B6 3 Mg, Biotin 5 Mg, Folic Acid 1.5 Mg Capsules	
38	Nimesulide Tablets 100 Mg	Nimesulide 100mg Tablet is used to treat aches and pains. It blocks chemical messengers in the brain that tell us we have pain. It is effective in relieving pain caused by headache, migraine, nerve pain, toothache, sore throat, period (menstrual) pains, arthritis, and muscle aches.
39	Omeprazole 10 Mg And Domperidone Capsules 10 Mg	Domperidone+Omeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
40	Omeprazole 20 Mg (Ec) And Domperidone 10 Mg Capsules	Domperidone+Omeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
41	Omeprazole Capsules 20 Mg Ip	Omeprazole is used to treat certain conditions where there is too much acid in the stomach . It is used to treat gastric and duodenal ulcers, erosive esophagitis, and gastroesophageal reflux disease (GERD). GERD is a condition where the acid in the stomach washes back up into the esophagus.
42	Omeprazole Capsules 40 Mg Ip	Omeprazole is used to treat certain conditions where there is too much acid in the stomach . It is used to treat gastric and duodenal ulcers, erosive esophagitis, and gastroesophageal reflux disease (GERD). GERD is a condition where the acid in the stomach washes back up into the esophagus
43	Omeprazole Ec 20 Mg And Domperidone Sr 30 Mg Capsules	Domperidone+Omeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
44	Pantoprazole 40 Mg And Levosulpride 75 Mg Capsules	Levosulpride+Pantoprazole is used in the treatment of gastroesophageal reflux disease (acid reflux).
45	Pantoprazole (Er Pellets) 20 Mg And Domperidone (Ir) 10 Mg Capsules	Domperidone+Pantoprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
46	Pantoprazole 40 Mg And Domperidone 10 Mg (As Sustain Release) Domperidone 10 Mg (As Immediate Release) Capsules	Domperidone+Pantoprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
47	Pantoprazole 40 Mg And Domperidone 10 Mg(As Immediate Release Pellets) Capsules	Domperidone+Pantoprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
48	Pantoprazole 40 Mg And Domperidone 20 Mg Capsules	Domperidone+Pantoprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
49	Pantoprazole(Gr) 40 Mg And Domperidone(Sr) 30 Mg Capsules	Domperidone+Pantoprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
50	Pantoprazole 40 Mg And Itopride Hydrochloride 150 Mg Capsules	Pantoprazole+Itopride is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
51	Paracetamol 325 Mg And Diclofenac Sodium 50 Mg Capsules	Diclofenac+Paracetamol is used for pain relief. It relieves pain in conditions like headache, mild migraine, muscle pain, dental pain, rheumatoid arthritis, ankylosing spondylitis, osteoarthritis, or painful menses.
52	Probiotic Capsules (Streptococcus Faecalis Jpc 30 Million Spores + Clostridium Butyricum Bacillus 2 Million Spores + Bacillusmesentericus Jpc 1 Million Spores + Lactic Acid Bacillus 50	probiotic capsules helps in nourishing the good bacteria and fighting diseases such as bowel disease, constipation, enteritis, various cancers, liver disease, etc. Probiotics helps in staving off cramps, diarrhoea, gas, etc. The gut turns healthy if you regularly takes the capsules.

	Million Spores)	
53	Pregabalin 75 Mg And Mecobalamin 750 Mg Capsules	Methylcobalamin+Pregabalin is used in the treatment of neuropathic pain.
54	Pregabalin Capsules Ip 100 Mg	Pregalin 100mg Capsule is a medicine used to relieve pain caused by nerve damage (neuropathic pain) due to diabetes, shingles (herpes zoster infection), spinal cord injury, or other conditions. It is also used to treat widespread muscle pain and stiffness in people with fibromyalgia.
55	Pregabalin Capsules Ip 300 Mg	Pregabalin Milpharm is indicated as adjunctive therapy in adults with partial seizures with or without secondary generalisation. Pregabalin Milpharm is indicated for the treatment of Generalised Anxiety Disorder (GAD) in adults.
56	Pregabalin Capsules Ip 75 Mg	Pregalin 75 Capsule is a medicine used to relieve pain caused by nerve damage (neuropathic pain) due to diabetes, shingles (herpes zoster infection), spinal cord injury, or other conditions. It is also used to treat widespread muscle pain and stiffness in people with fibromyalgia.25-Jan-2023
57	Propranolol Hcl (Sr) 40 Mg And Flunarizine Dihydrochloride 5 Mg Capsules	Propranolol+Flunarizine is used for Prevention of migraine and Migraine
58	Rabeperazole Sodium (Ec)20 Mg And Aceclofenac (Sr) 200 Mg Capsules	Aceclofenac+Rabeprazole is used for pain relief. It relieves pain and inflammation in rheumatoid arthritis, ankylosing spondylitis and osteoarthritis. It also relieves tooth ache, lower back pain, ear and throat pain.
59	Rabeprazole 20 Mg And Levosulpride 75 Mg Capsules	Levosulpiride+Rabeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux), intestinal ulcers and irritable bowel syndrome.
60	Rabeprazole Sodium(Gr) 20 Mg Domperidone(Sr) 20 Mg & Domperidone(Sr) 10 Mg Capsules	Domperidone+Rabeprazole is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease.
61	Rabeprazole Sodium (Ec) 20 Mg And Itopride Hydrochloride(Sr) 150 Mg Capsules	Rabeprazole+Itopride is used in the treatment of gastroesophageal reflux disease (acid reflux) and Peptic ulcer disease
62	Rabeprazole Sodium (Ec) 20 Mg Capsules	Rabeprazole is used to treat duodenal ulcers, gastroesophageal reflux disease (GERD), and Zollinger-Ellison syndrome , a condition where the stomach produces too much acid. It may also be used together with antibiotics (eg, amoxicillin, clarithromycin) to treat ulcers associated with infections caused by the H.
63	Ramipril Capsules Ip 1.25 Mg	Ramipril is a medicine widely used to treat high blood pressure (hypertension) and heart failure. It's also prescribed after a heart attack. Ramipril helps prevent future strokes, heart attacks and kidney problems. It also improves your survival if you're taking it for heart failure or after a heart attack.
64	Ramipril Capsules Ip 10 Mg	Ramipril is used to treat high blood pressure (hypertension). Lowering high blood pressure helps prevent strokes, heart attacks, and kidney problems. Ramipril is also used to improve survival after a heart attack. It may also be used in high risk patients (such as patients with heart disease/diabetes) to help prevent heart attacks and strokes. This medication may also be used to treat heart failure in patients who have had a recent heart attack.Ramipril is an ACE inhibitor and works by relaxing blood vessels so that blood can flow more easily.
65	Ramipril Capsules Ip 2.5 Mg	Ramipril is used to treat high blood pressure (hypertension). Lowering high blood pressure helps prevent strokes, heart attacks, and kidney problems. Ramipril is also used to improve survival after a heart attack. It may also be

		used in high risk patients (such as patients with heart disease/diabetes) to help prevent heart attacks and strokes. This medication may also be used to treat heart failure in patients who have had a recent heart attack. Ramipril is an ACE inhibitor and works by relaxing blood vessels so that blood can flow more easily.
66	Ramipril Capsules Ip 5 Mg	Ramipril is used to treat high blood pressure (hypertension). Lowering high blood pressure helps prevent strokes, heart attacks, and kidney problems. Ramipril is also used to improve survival after a heart attack. It may also be used in high risk patients (such as patients with heart disease/diabetes) to help prevent heart attacks and strokes. This medication may also be used to treat heart failure in patients who have had a recent heart attack. Ramipril is an ACE inhibitor and works by relaxing blood vessels so that blood can flow more easily.
67	Carbonyl Iron 100Mg + Folic Acid 1.5Mg + Zinc Sulphate Monohydrate 61.8Mg + Vitamin C 150Mg + Vitamin B12 15Mcg	

PRODUCT LIST PELLETS	
GASTROINTESTINAL DRUG PELLETS	
1	Omeprazole EC 6.9% / 7% / 7.2% / 7.5% / 8% / 8.5% / 10% / 10.5% / 11% / 12.5% / 15%
2	Esomeprazole EC 7% / 8.5% / 10% / 11% / 15% / 17% / 20% / 22.5%
3	Rabeprazole Sodium EC 5% / 6% / 7.5% / 8.5% / 11.2% / 13.3% / 14.3% / 15% / 17% / 20%
4	Lansoprazole EC 8% / 8.5% / 10% / 11.2% / 11.5% / 15%
5	Pantoprazole Sodium EC 15% / 20% / 22% / 22.5%
6	Domperidone IR 10% / 40%
7	Domperidone SR 17% / 20% / 22.5% / 30% / 40% / 60%
8	Itopride HCL SR 60%
9	Dex - Rebeprazole EC 8.5% / 10%
ANTIPSYCHOTIC PELLETS	
1	Levosulpiride SR 40% / 50% / 75%
ANTI - INFECTIVE PELLETS	
1	Itraconazole IR 20% / 22% / 30% / 32.25% / 32.75% / 40%
2	Levocetirizine 1% / 2% / 5%
3	Cerirzine 1% / 2% / 5%
COMBINATION OF GASTRO - INTESTINAL DRUG PELLETS	

1	Omeprazole EC 20mg/10mg + Domperidone IR 10mg
2	Omeprazole EC 20mg + Domperidone SR 10mg
3	Pantoprazole EC 40mg + Domperidone SR 30mg
4	Pantoprazole EC 40mg + Itopride HCL SR 150mg
5	Rabeprazole EC 20mg + Domperidone SR 30mg
6	Rabeprazole EC 20mg + Itopride HCL SR 150mg
7	Rebeprazole EC 20mg + Levosulpride SR 75mg
8	Rebeprazole EC 20mg + Aceclofenac SR 200mg
9	Esomeprazole EC 40mg + Domperidone SR 30mg
10	Lansoprazole EC 30mg + Domperidone SR 10mg
11	Pantopprazole EC 40mg + Domeridone SR 20mg + Domperidone IR 10mg
12	Rabeprazole EC 20mg + Domperidone SR 20mg + Domperidone IR 10mg
13	Pantoprazole (EC) 40mg + Cinitapride (SR) 3mg
14	Ilaprazole (EC) 10mg + Domperidone (SR) 30mg
15	Esomeprazole (EC) 40mg + Itopride (SR) 150mg
16	Rabeprazole 10mg + Aceclofenac (SR) 200mg
17	Esomeprazole Magnesium Eq to Esomeprazole (EC) 40mg + Levosulpiride SR 75mg
18	Pantoprazole Sodium Sesquihydrate EC 40mg + Levosulpride SR 75 mg
1	Carbonyl Iron 50mg + Zinc Sulphate 61.8mg + Folic acid 0.5mg
2	Carbonyl Iron 50mg + Zinc Sulphate 61.8mg + Folic acid 1.5mg
3	Atorvastatin Calcium eq to Atorvastatin 10mg + ClopidogrelBisulphate eq to clopidogrel 75mg
4	Atorvastatin Calcium eq to Atorvastatin 20mg + ClopidogrelBisulphate eq to clopidogrel 75mg
5	Carbonyl Iron 60mg + Folic Acid 0.75mg + Vitamin B6 1.5mg + Vitamin B12 7.5mg + Vitamin C 50mg + Vitamin E 12.5mg + Copper Sulphate0.5mg +Selenium Dioxide 75mg
6	Dried Ferrous sulphate (SR) 150mg +Folic Acid 1.5mg +Zinc Sulphate Monohydrate 61.8mg +Vitamin B12 15mcg
7	Carbonyl Iron 62mg + Folic Acid 0.5mg + Zinc Sulphate Monohydrate 61.8mg + Ascorbic Acid 75mg + Vitamin B12 15mcg
8	Carbonyl Iron 15.3mg + Zinc Sulphate Monohydrate 26mg + Vitamin b12 0.66mcg + Folic Acid 0.15mg

9	Carbonyl Iron 100mg + Folic Acid 0.5mg + Zinc Sulphate Monohydrate 61.8mg
10	Carbonyl Iron 100mg + Folic Acid 1.5mg + Zinc Sulphate Monohydrate 61.8mg
11	Calcium Carbonate Eq to calcium 250mg + Alfalcidol 0.25mcg
12	Carbonyl Iron 100mg + Folic Acid 1.5mg + Zinc Sulphate Monohydrate 61.8mg + Cyanocobalamin 15mcg
13	Dried Ferrous sulphate 150mg + Folic Acid 0.5mg + Thiamine Hydrochloride 2mg + Riboflavin 2mg + Pyridoxine Hydrochloride 1mg Niacinamide 10mg + Zinc Sulphate Monohydrate 25mg + Ascorbic Acid 50mg
14	Carbonyl Iron 100mg + Folic Acid 1.5mg + Vitamin B12 15mcg + Selenium Dioxide Eq to Selenium 65mcg + Vitamin E 15IU + Zinc Sulphate Monohydrate 61.8mg
15	Carbonyl Iron 100mg + Folic Acid 1.5mg + Vitamin B12 15mcg + Selenium Dioxide Eq to Selenium 65mcg + Zinc Sulphate Monohydrate 61.8mg
16	Carbonyl Iron 100mg + Folic Acid 1.5mg + Vitamin B12 15mcg + Ascorbic Acid 75mg + Zinc Sulphate Monohydrate 61.8mg